

English language proficiency test results - Engineering Department  
B1 Level - 01/12/2023

ID number	Percentage of correct answers [%]	Test passed
501254	54,63	NO
516619	62,81	Yes
526540	absent	
526995	74,03	Yes
527631	60,44	Yes
528084	58,16	NO
529098	63,97	Yes
529781	97,5	Yes
530048	75	Yes
530970	54,03	NO
535583	44,67	NO
540960	46,97	NO
541415	70,97	Yes
542148	33,22	NO
542414	49,34	NO
542523	74,06	Yes
542985	78,13	Yes
544980	absent	
546645	73,44	Yes
549623	absent	

The test is passed with a minimum percentage of 60% of correct answers, out of the total number of questions.

English language proficiency test results - Engineering Department  
B2 Level - 01/12/2023

ID number	Percentage of correct answers [%]	Test passed
520005	absent	
535995	absent	
537214	67,44	Yes
539295	45,1	NO
539519	80,24	Yes
541146	64,89	Yes

The test is passed with a minimum percentage of 60% of correct answers, out of the total number of questions.